
COASTSIDE COUNTY WATER DISTRICT 

766 MAIN STREET 

HALF MOON BAY, CA 94019 

REGULAR MEETING OF THE BOARD OF DIRECTORS 

Tuesday, December 12, 2023 - 7:00 p.m. 

AGENDA 

The Public may attend this meeting in person at the District Office located at 766 Main Street, 
Half Moon Bay or choose to watch and/or participate in the public meeting by joining the 
meeting through the Zoom Videoconference link provided below.  The public may also join the 
meeting by calling the below listed teleconference phone number.   

The meeting will begin at 7:00 p.m. 

Join Zoom Meeting 
https://us06web.zoom.us/j/88691894625?pwd=UFBnaVYrSUNtUTE3NHlRZDFrVDhnZz09 

Meeting ID: 886 9189 4625 
Passcode: 182549 
[...]
comprehensive “Handbook of Public Systems,” and 
makes regular contributions to advancing the state-of-
the-art in water treatment techniques. This includes 
the operation of a water quality laboratory that is 
focused on developing technologies for compliance with 
the Lead and Copper Rule (LCR), radon, arsenic, and 
disinfection byproducts (DBP) rules, and other regulations 
promulgated under the Safe Drinking Water Act (SDWA) 
Amendments. Members of our team are also currently 
involved in a groundbreaking study financed by the 
American Water Works Association to improve water 
disinfection techniques.

Corrosion Control
HDR has performed several corrosion control studies 
for utilities to support the requirements of the Lead and 
Copper Rule (LCR) as required by Division of Drinking 
Water (DDW). HDR has significant experience in 
designing and conducting corrosion control demonstration 
studies to demonstrate any proposed changes to the 
state. This is evidenced in the work we completed for 
clients such as the Grand Canyon Nation Park, San Jose 
Water Company’s Montevina WTP and McLaughlin 
Wellfields, and the cities of Folsom, Long Beach, 
Mammoth Lakes, and Compton. We have performed long-
term corrosion control studies using desktop modeling, fill 
and draw tests, and pipe loop demonstrations.

Watershed Sanitary Surveys
The California Code of Regulations (CCR), Title 22, 
Chapter 17, establishes the Surface Water Treatment 
Rule (SWTR), which requires that surface water suppliers 
conduct a watershed sanitary survey for any new source 
water. HDR has extensive experience providing watershed 
sanitary surveys for clients including the City of Lodi, 
Modesto Irrigation District, Yuba City, and others.

We have a long history 
of working together 
to solve challenges 
and meet Department 
of Drinking Water 
(DDW) requirements.



Montevina WTP Improvements
San Jose Water Company | Los Gatos, California 

RELEVANT SERVICES

 • Process evaluation
 • Treatability analysis
 • Water quality analysis
 • Water source evaluation
 • Corrosion control study

PROJECT TEAM

Karen Pappas, Rich Stratton, Pierre Kwan, Arthur Xu

REFERENCE

Ed Lambing, Chief Engineer
1221 S Bascom Avene, San Jose, CA 95128
408.316.6678 | ed.lambing@sjwater.com

Process Evaluation and Treatability Analysis
HDR provided design and construction phase services 
for major improvements to the 43-year-old Montevina 
WTP, including conversion of the existing 30 mgd WTP 
from direct filtration to membrane filtration. The project 
elements included an improved flash mix and flocculation 
process followed by plate settlers, a multi-bore 
membrane filtration system, and improved solids handling 
facilities with clarifier thickeners and screw presses for 
managing residuals. 

HDR performed a bench scale testing and coagulant 
optimization study using a zeta potential analyzer to 
identify appropriate coagulant and dose. This improved 
treatment efficiency at the WTP that faced a flashy, high 
TOC water source, and reduced operations cost.

Innovative design approaches, such as an energy-efficient 
pump flash mix and hydraulic flocculation systems, 
conversion of the existing filters to pretreatment basins, 
cost-effective solids handing upgrades, and nanofiltration 
of membrane clean-in-place waste to minimize waste 
export from the site, were successfully implemented. HDR 
incorporated several innovative ideas into the project, 
such as conversion of the existing filters to plate settling 
basins, using an existing clearwell for temporary off-spec 
basin storage during construction, and incorporation of a 
new administrative building into the project.

Corrosion Control
HDR provided technical review of quarterly water quality 
sampling and laboratory data provided by the agency to 

evaluate changes to water quality and verify that corrosion 
parameters are within an acceptable range. Water quality 
indicators, such as lead, copper, pH, dissolved inorganic 
carbon (DIC), and the chloride to sulfate mass ratio 
(CSMR) were reviewed. The results, conclusions, and 
recommendations of each sampling event data review 
were documented in an annual report for submission to 
the DDW, which included observed changes in corrosion 
parameters of concern in both the treated water and 
distribution system, as well as an assessment of the 
impacts on corrosion control. 

HDR also evaluated the systems at the Williams and 
McLaughlin wellfields for compliance with the Corrosion 
Control Study regulations as per Sections 64674 and 
64683 Title 22, Code of California Regulations. 

At the Williams Wellfield, HDR evaluated the impacts of 
converting free chlorine to chloramine disinfection within 
this source water on corrosion control within the SJW 
system. HDR also developed a corrosion monitoring plan 
and performed a technical review of SJW sampling events 
for one year following commissioning of the new source. 

At the McLaughlin Wellfield, HDR evaluated the impacts 
of introducing a new groundwater source on corrosion 
control withing the SJW, as well as the impacts of adding 
fluorosilicic acid at McLaughlin Wellfield on corrosion 
control within the SJW system. HDR also developed 
a corrosion monitoring plan and performed technical 
review of SJW sampling events for one year following 
commissioning of the new source.

04

Coastside County Water District  |  Section B  |  Qualifications & Experience



Graham Hill WTP Facilities Plan Update
City of Santa Cruz | Santa Cruz, California 

RELEVANT SERVICES

 • Process evaluation
 • Treatability analysis
 • Water quality analysis
 • Water source evaluation
 • Corrosion control study

PROJECT TEAM

Karen Pappas, Ambarish Ravi, Rich Stratton, Arthur Xu,  
Greg Bradshaw, Gwen Woods-Chabane

REFERENCE

Kevin Crossley, Assistant Director
809 Center Street, Santa Cruz, CA 95060
831.420.5200 | kcrossley@cityofsantacruz.com

Process Evaluation and Treatability Analysis
HDR developed an updated facilities plan for the Graham 
Hill WTP to determine the most effective means of 
implementing improvements and treatment goals, and 
to prioritize the improvement projects. Key focus areas 
included pretreatment evaluation for increased turbidity 
removal (plate settlers and Actiflo), pre- and intermediate 
ozonation evaluation for taste and odor and emerging 
contaminants, residuals handling, and membrane system 
evaluation. Creative site layout planning was critical to 
optimize use of the constrained site. The project included 
detailed facility and process condition assessment, 
alternatives identification, screening, refinement, and 
criteria-based decision making with cost benefit analysis, 
conceptual design and Class IV cost estimating. Jar 
testing, ozone testing, distribution system water age 
assessment, secondary disinfection assessment, and 
Actiflo pilot testing were also performed. 

In parallel efforts, HDR supported the City’s capital 
planning with cost development and prioritization of 25 
projects to align with funding availability. HDR augmented 
City staff as project manager and construction manager 
for the replacement of three aged tanks at the WTP site 
with prestressed concrete tanks. 

HDR’s detailed pretreatment screening and alternatives 
analysis that included the use of the DecisionSPACE tool 

on this project will benefit the City in looking at the right 
pretreatment processes and selecting the best fit process 
that meets the City’s goals.

Corrosion Control
HDR evaluated the risks of corrosion in the City’s 
distribution system and the potential for release of 
lead and copper. The evaluation determined that 
current practice of maintaining sufficient pH and use of 
orthophosphate as a corrosion inhibitor would continue to 
keep the system in compliance.

05

Coastside County Water District  |  Section B  |  Qualifications & Experience



Surface Water Treatment Facility Design
City of Lodi | Lodi, California 

RELEVANT SERVICES

 • Watershed sanitary survey
 • Process evaluation
 • Treatability analysis
 • Water quality analysis
 • Water source evaluation
 • Corrosion control study

PROJECT TEAM

Rich Stratton, Karen Pappas

REFERENCE

Travis Kahes, Plant Superintendent
2001 West Turner Road, Lodi, CA 95242
209.333.6878 | tkahes@lodi.gov

Process Evaluation and Treatability Analysis
HDR provided engineering and related services associated 
with conceptual design and feasibility evaluation of 
alternatives for a nominal 12 mgd surface water treatment 
plant and its associated facilities, which included 6-, 8-, 
10-, 12-, and 14-inch-diameter water mains; two water 
storage tanks; and 26 non-treated groundwater wells. We 
evaluated the feasibility of locating new surface water 
treatment facilities at four potential sites.

Treatment technologies were evaluated based on surface 
water quality, capital construction costs, expandability, 
annual operations costs, and life-cycle costs. Capital 
financing and annual operations financing strategies were 
also investigated. We produced 30-percent-level of design 
documents and associated CEQA documents required 
for construction.

The predesign report included water quality and 
regulatory considerations, pretreatment and membrane 
system improvements, chemical systems and disinfection 
improvements, electrical system improvements, 
environmental compliance, and permitting requirements.

The new 11.5 mgd (23 mgd at buildout) surface water 
treatment facility includes a raw water pumping station, 
sedimentation basin followed by automatic strainers 
for pretreatment, Pall Microza pressure membrane 
system, chemical and disinfection systems, residual 

handling (plate settlers), high-service pumping station, 
3 MG prestressed concrete tank, 2,500 linear feet 
(LF) of 36-inch-diameter water transmission main, 
modifications of 26 groundwater wells, and operations 
and chemical buildings.

Watershed Sanitary Survey
A watershed sanitary survey of the Lower Mokelumne 
River watershed was also conducted for the proposed 
surface water treatment facility. HDR subsequently 
updated the 2015 watershed sanitary survey report. 

Corrosion Control
The predesign report addressed blending/corrosion/
distribution system improvements. The new surface water 
treatment facility includes corrosion control to prevent 
release of lead, copper, and iron and manganese scales 
from the piping.  Measures included pH control and 
addition of orthophosphate.

06

Coastside County Water District  |  Section B  |  Qualifications & Experience



Colfax Water Treatment Plant 
Replacement
Placer County Water Agency | Colfax, California 

RELEVANT SERVICES

 • Process evaluation
 • Treatability analysis
 • Water quality analysis

PROJECT TEAM

Ambarish Ravi, Arthur Xu, Karen Pappas, Rich Stratton, 
Greg Bradshaw

REFERENCE

Doug York, Associate Engineer
144 Ferguson Road, Auburn, CA 95603
530.450.7034 | dyork@pcwa.net

Process Evaluation and Treatability Analysis
HDR designed a new WTP to replace the existing Colfax 
WTP that has reached the end of its useful life. HDR’s 
scope included conceptual design, preliminary design, 
final design and engineering services during construction.

The main WTP processes include packaged Actiflo 
pretreatment basins, tri-media conventional filters, baffled 
chlorine contact tank/clearwell, treated water booster 
pump station, chemical storage and feed facilities, sludge 
drying beds, backwash tank and pump station, a pre-
engineered treatment facility building, standby generator, 
and a 12-inch-diameter treated water transmission main. 
The chemical system consists of powdered activated 
carbon, caustic soda, lime slurry, aluminum chlorohydrate 
and polymer feed systems.

The project design encompasses full site development 
including site grading on a relatively steep site, which 
requires several hundred feet of retaining walls, 
stormwater design, site paving, and landscaping. 

Watershed Sanitary  
Surveys
Modesto Irrigation District | Modesto, California 

RELEVANT SERVICES

 • Water source evaluation
 • Watershed sanitary survey updates
 • Water treatment

PROJECT TEAM

Karen Pappas, Rich Stratton

REFERENCE

Bob Granberg, Granberg & Associates, Inc., General 
Manager for Stanislaus Regional Water Supply Project 
209.401.0439 | granbergassociates@gmail.com  

Watershed Sanitary Survey
HDR provided updates to the watershed sanitary 
survey based on detailed review of potential sources of 
contamination to the source water supply for the 60 mgd 
Modesto Regional Water Treatment Plant. The plant 
consists of two parallel treatment trains: conventional 
treatment with ozonation and membrane filtration. 

The watershed sanitary survey included an evaluation of 
the impacts from the Rim Fire, which affected the majority 
of the plant watershed. HDR developed a monitoring 
plan for implementation at the Don Pedro Reservoir 
that was used as an indicator for changing water quality 
expectations at the plant.

HDR also prepared an update to the Modesto Reservoir 
Watershed Sanitary Survey for the regional water 
treatment plant, which treats surface water received from 
the Modesto Reservoir.

07

Coastside County Water District  |  Section B  |  Qualifications & Experience



08

Coastside County Water District  |  Section C  |  Project Team

Project TeamC

Our Team
Our number one priority is to provide you with a project 
team that can work collaboratively with your staff to 
deliver a watershed sanitary survey, process evaluation 
and treatability analysis, and corrosion control study. Our 
team members were carefully selected for their technical 
experience, knowledge of your infrastructure, and desire 
and availability to work on this contract throughout 
its duration. 

Our project manager, Ambarish Ravi, is a registered civil 
engineer (CA No. C89353) with 13 years of experience 
in the water industry. He will be joined by Karen Pappas, 
who will serve as your principal-in-charge and second 
line of communication, as well as Rich Stratton as the 
technical advisor. Rounding out your management team 
in the quality assurance/quality control (QA/QC) and 
technical review role is Greg Bradshaw. Supporting them 

is an excellent group of task leaders who have the skills 
and technical expertise to address key specialty areas of 
your project, including Arthur Xu (process), Pierre Kwan 
(water quality), Jafar Faghih (watershed sanitary survey), 
Jeff Weaver (water rights), and Gwen Woods-Chabane 
(corrosion assessment). 

Our team will work closely with the District staff to 
confirm that project objectives are met and work is 
completed efficiently. Regular meetings, workshops, 
and conference calls will be utilized to maintain a 
well-documented process. 

Figure C-1 below provides an organizational chart that 
illustrates the proposed team structure for your project. 
Brief biographies of key staff are provided on the following 
page. Appendix A includes staff resumes.

Project Manager

Ambarish Ravi, PE (CA)

Principal-in-Charge

Karen Pappas, PE (CA)

Category Leads

Technical Advisor
Rich Stratton, PE

Process
Arthur Xu, PE (CA)

Water Quality/Regulatory
Pierre Kwan, PE (OR, NM, WA)

Watershed Sanitary Survey
Jafar Faghih, PE (CA)

Reservoir Operations/Water Rights
Jeff Weaver, PE (CA)

Corrosion Assessment
Gwen Woods-Chabane, PhD

James Derbin

QA/QC

Greg Bradshaw, PE (CA)

FIGURE C-1. Organizational Chart

Ambarish Ravi, PE — PROJECT MANAGER    
Ambarish is a civil engineer with 13 years of experience managing, planning, and designing projects in the water industry. 
He has also worked as a project manager on corrosion control studies and distribution system hydraulic modeling projects. 
He has managed water treatment plant projects during planning level studies, conceptual and preliminary design, final 
design, and engineering services during construction (ESDC) phases. Ambarish has a proven track record of delivering 
high-quality projects on time and budget. He  has a history working with the District, having served as project manager on 